Sport City Cube 250-300 IE E3 2008-2010 ~ Ignition unit

Sport City Cube 250-300 IE E3 2008-2010 ~ Ignition unit
If you need advice on choosing Aprilia parts please contact Aprilia genuine parts via email


sales@apriliagenuineparts.co.uk

Mon-Fri 9am-5pm

If you are unsure of the correct body panel or decal set please email for assistance as returns are not accepted on these items by Aprilia, we @Apriliagenuineparts do accept returns however please note we charge a 20% restocking fee on ALL RETURNS, If there is any problems/damage you must ensure that we are notified upon delivery of goods. Any faults/defects or unwanted goods must be reported within 7 days of purchase. All returns must be in 'as new' condition, in original packaging, undamaged and at the cost of the buyer. ELECTRICAL ITEMS, DECALS AND BODY PANELS CAN NOT BE RETURNED FOR CREDIT. PLEASE CHECK WITH OUR SALES STAFF IF UNSURE

.

Please note that the Aprilia factory operate skeleton staff during the weeks of August due to the Italian summer shut down so there could be a delay in receiving your parts, we usually aim to dispatch your goods within 5-10 working days when available, please bear with us during this time.

Please note all prices, pack quantities and part numbers are subject to change without prior notice, Aprilia reserve the right to change price, pack quantities or part number - unfortunately we are unable to keep our website up-to-date with these changes from Aprilia however we do try our up most to keep in line with the current Aprilia catalogue

Back To Sport City Cube 250-300 IE E3 2008-2010
bike me - aprilia
PositionPart NoBox QtyDescriptionPrice
184837851Flywheel cover cpl.No Longer Available
284475951Water pump shaft assy.No Longer Available
38425951Gasket ringNo Longer Available
44799861O-ring0.32
58729081Pump impeller drive key7.41
682755R2Bearing 28x8x916.13
782897R1Gasket ring 20x30x54.60
8AP85600113Screw M6x303.93
98730341Rotor cpl.22.62
958071R1Rotor cpl. Technical Specifications: Versione 250 cc [250] 50.94
108775281Water pump cover18.49
118286625Screw M5x222.33
128411301Pump-cylinder hoseNo Longer Available
134850801O-ring0.95
14CM0019041Hose clamp0.53
150000971Transmission key1.86
1682952R1Special nut6.46
178423851Plain washer0.91
1858202R1Stator cpl. Country: United States of America [USA] - Technical Specifications: Versione 300 cc [300] No Longer Available
186388481Stator cpl. Country: Australia [AA], Europe [EU], Japan [JJ], Great Britain [UK] - Technical Specifications: Versione 300 cc [300] No Longer Available
1858070R1Stator cpl. Technical Specifications: Versione 250 cc [250] 95.15
1982904051Timing plug assemblyNo Longer Available
208447301Fan3.81
2182737R1Chain ring42.77
228477181By-pass pipeNo Longer Available
238423901Drive key1.20
248487241Plate0.76
250083751Screw M6x140.15
268416591Plate10.01
270185751Screw M5x100.07
2884949051Ruota libera completa Technical Specifications: Versione 300 cc [300] No Longer Available
2884779751Starter clutch assy. Technical Specifications: Versione 250 cc [250] No Longer Available
298476796Hex socket screw M6x245.73
304795156Break washer1.18
318967581Pick-up extension See Technical Communication 03/2009 - 12.52